

IAACCP



Business Social Compliance Initiative

工厂实力认证报告



CPST

Test Report No. C1909104402 Date: May 17, 2019 Page 1 of 11

Applicant: Huohou FY Plastic Products Co., Ltd.
Applicant Address: 2/F Bldg, Zhongrong Industrial Park, Longg town, Buhai county, Huohou city, Guangdong province, China

The following samples were submitted and identified on behalf of the client as:

Sample Name	inflatable Toys
System/Item No.	inflatable Aquatic Toys
Model	FY002, FY003, FY004, FY005, FY006
Material	PVC
Sample Quantity	50000
Requested Age Grading	Over 3 years old
Labelled Age Grading	3+ years old
Test Age	Over 3 years old
CPST Internal Reference No.	C1909104402
Sample Received Date	May 11, 2019
Test Period	May 11, 2019 to May 17, 2019
Test Method	Please refer to test report
Test Result	Please refer to test report



TESTED BY: Andy Wang (Wang Guang Yu, Andy, Project Leader)

REVIEWED BY: Sunshine Li (Liu Kai Fang, Sunshine, Report Reviewer)

APPROVED BY: Will Pan (Pan Jun Ding, Will, Technical Supervisor)

This test report is issued by the laboratory under the ISO 17025 certification of SGS (China) Limited and is valid only for the samples tested. It does not constitute a warranty or guarantee of the quality of the product or the performance of the product. The client is responsible for the quality of the product and the performance of the product. The laboratory is not responsible for the quality of the product or the performance of the product.

CHILDREN'S PRODUCT CERTIFICATE (CPC)

C1909104402

The submitted samples mentioned in Section 1 have been tested to CPST according to the standards / specifications cited as below as requested by applicant and found to be compliant with the related requirements stated therein.

1. Identification of the product covered by this certificate

Sample Name	Inflatable Toys
Sample Description	Inflatable Aquatic Toys
Model	FY002, FY003, FY004, FY005, FY006
Material	PVC

2. Citation to each CPST product safety regulation to which this product is being certified

1. ASTM F963-17 Standard Consumer Safety Specification for Toy Safety
- 1.1 Physical & Mechanical Tests
2. 4.2 Flammability
3. 4.3.3 Heavy Metals
3. Lead in Children's Toy Products (CPC) - China GB 6675.1-2014
- USA Consumer Product Safety Improvement Act (CPSIA) Section 101.15
- Lead Paint Regulation - 16 CFR Part 101.15 (CPC) - China GB 2818-2011
3. USA Consumer Product Safety Improvement Act (CPSIA) Section 101.15
- USA Consumer Product Safety Improvement Act (CPSIA) Section 101.15
- USA Consumer Product Safety Improvement Act (CPSIA) Section 101.15

3. Identification of the U.S. importer or domestic manufacturer certifying compliance of the product

Importer	Alibaba (China)
Address	12700 Wood St, Combs, CA 94710, USA
Phone	510-912-0000

4. Contact information for the individual manufacturing records of test results

Contact	Andy Wang
Address	2/F Bldg, Zhongrong Industrial Park, Longg town, Buhai county, Huohou city, Guangdong province, China
Phone	13602710200
E-mail	awang@huohou.com

5. Date and place where this product was manufactured

Manufacturer	Huohou FY Plastic Products Co., Ltd.
Address	2/F Bldg, Zhongrong Industrial Park, Longg town, Buhai county, Huohou city, Guangdong province, China
Phone	13602710200
Date	2019.05

CPST

Test Report No. C1909104401 Date: May 17, 2019 Page 1 of 10

Applicant: Huohou FY Plastic Products Co., Ltd.
Applicant Address: 2/F Bldg, Zhongrong Industrial Park, Longg town, Buhai county, Huohou city, Guangdong province, China

The following samples were submitted and identified on behalf of the client as:

Sample Name	inflatable Toys
System/Item No.	inflatable Aquatic Toys
Model	FY002, FY003, FY004, FY005, FY006
Material	PVC
Sample Quantity	50000
Requested Age Grading	Over 3 years old
Labelled Age Grading	3+ years old
Test Age	Over 3 years old
CPST Internal Reference No.	C1909104401
Sample Received Date	May 11, 2019
Test Period	May 11, 2019 to May 17, 2019
Test Method	Please refer to test report
Test Result	Please refer to test report



TESTED BY: Andy Wang (Wang Guang Yu, Andy, Project Leader)

REVIEWED BY: Sunshine Li (Liu Kai Fang, Sunshine, Report Reviewer)

APPROVED BY: Will Pan (Pan Jun Ding, Will, Technical Supervisor)

This test report is issued by the laboratory under the ISO 17025 certification of SGS (China) Limited and is valid only for the samples tested. It does not constitute a warranty or guarantee of the quality of the product or the performance of the product. The client is responsible for the quality of the product and the performance of the product. The laboratory is not responsible for the quality of the product or the performance of the product.



Test Report No. C1909104403 Date: 24 Feb 2019 Page 1 of 3

GUANGDONG GUANSHENG PLASTICS CO., LTD
LUNGCUN INDUSTRIAL AREA, LUNGCUN TOWNSHIP, SHANGHAI DISTRICT, FOSHAN CITY, GUANGDONG PROVINCE, P.R. CHINA

The following samples were submitted and identified on behalf of the client as: PVC Toys

SGS Job No.	GC19020101-02
Date of Sample Received	18 Feb 2019
Testing Period	18 Feb 2019 - 24 Feb 2019
Test Requested	Selected test as requested by client
Test Method	Please refer to test report
Test Results	Please refer to test report

Merry



Test Report

Report No.: AGC19020101-001 Date: May 16, 2019 Page 1 of 1

Applicant: Zhongrong Industrial Park Plastic Products Co., Ltd.
Address: Zhongrong Road, Longg Village, Qianhai Town, Zhongrong City, Guangdong Province
Sample: Inflatable Toys (PVC)

Report on the submitted sample used to test:

Sample Name	Inflatable Toys
Sample Quantity	50000
Testing Period	May 11, 2019
Test Method	Please refer to test report

Test Requested: As specified by client, to determine the compliance of the submitted samples with reference to EN 71-1 & EN 71-2, Annex B107 of the EN 71-2 Regulation, 4:2011

Test Method: EN 71-1 & EN 71-2

Test Result: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Test Report: Please refer to test report

Certificate No.: BKC-1903001810

Certificate of Conformity

Applicant: Huohou FY Plastic Products Co., Ltd.
2/F Bldg, Zhongrong Industrial Park, Longg town, Buhai county, Huohou city

Manufacturer: Huohou FY Plastic Products Co., Ltd.
2/F Bldg, Zhongrong Industrial Park, Longg town, Buhai county, Huohou city

Product: Inflatable pool float

Model: FY001, FY002, FY003, FY004, FY005, FY006, FY007, FY008, FY009, FY010, FY011, FY012, FY013, FY014, FY015, FY016, FY017, FY018, FY019, FY020, FY021, FY022, FY023, FY024, FY025, FY026, FY027, FY028, FY029, FY030, FY031, FY032, FY033, FY034, FY035, FY036, FY037, FY038, FY039, FY040, FY041, FY042, FY043, FY044, FY045, FY046, FY047, FY048, FY049, FY050

Test Standard: EN 71-1:2014, EN 71-2:2011 + A1:2014, EN 71-2:2012 Fpr A1:2014

The EUT described above has been tested in accordance with the listed standards and found to be in compliance with the requirements of EN 71-1:2014 and EN 71-2:2011 + A1:2014. The decision to use CE marking to demonstrate the compliance with this TCFE (CE) is based on the assessment of the whole production. It is only valid in connection with the test report number: BKC-1903001810.

CE logo and QR code

Shenzhen BKC Testing Co., Ltd.
B1, Building 3, Zhongrong Industrial Park, Nanwan Street, Longgang District, Shenzhen, Guangdong, China. Tel: 400-875-342 8755-32925411
E-mail: bkc@bkc.com Certificate Search: http://www.bkc.com

Product Introduction